
620 DUKE 37KW '94 <1994><EU><970041>
SIDE / CENTER STAND

25919

Pos Part Number Description Additional Text Quantity

1* 58303023000 SIDE STAND L=375MM DUKE'94 1.00

2* 58303026050 * SIDE STAND BRACKET DUKE'94 1.00

3 51003021000 SIDESTAND SPRING LONG 2.00

5 0991080353 FLAT HEAD SCREW DIN7991-M 8X35 1.00

6* 0984100253 * AH SCREW DIN7985 M10x25 1.00

7* 0331100003 COLLAR NUT DIN6923-M10 WS=15 1.00

8 57103225000 BUSHING 8,2 X 12 X 10 1.00

9 54310086000 1.00

14 0936080003 HEXAGON NUT DIN0936-M 8 0.00

15 0797080003 TOOTHLOCK WASHER DIN6797-J 8,4 0.00

16 0933080163 HH SCREW DIN933 M8x16 1.00

17 0933080203 HH SCREW DIN0933-M 8X20 1.00
* = New part


